



**Test report of Green Building Material
(Formaldehyde and TVOC emission test of building materials –
chamber method)**

Client: : CHAMPION SHINE ENTERPRISE CO., LTD.

Test Unit: SGS Ltd. in Taiwan

Sampling date: 2007/9/15

Report number: UO/2007/90457A-01

Report date: 2007/10/5

TEL : 02-22993279 FAX : 02-22981338